

Care Plan for children with hypoglycemia
(AB-1234567, DOB: Jan 1, 2999)
Weight: 







Date:
Current Medications: 
Testing
· Blood sugars should be tested at least four times per day prior to meals and 

· If child has any of the symptoms listed below, suggestive of a low blood sugar:
Signs and Symptoms of Mild to Moderate Low Blood Sugar
· Trembling and/or Sweating






· Irritability

· Drowsiness or Extreme tiredness and paleness

· Poor feeding

· Weakness
What to do for a Low blood Sugar
· If your child has any of the above symptoms, check the blood sugar.  If blood sugar is less than 3.9 at any time, treat immediately by ½ cup of juice or regular pop. Recheck 15 minutes after the treatment. If the repeat blood sugar is <3.9 again, give ½ cup of juice or regular pop again. Alternatively, can give X mls of 50% dextrose by mouth.
· If the blood sugar is less than 3.5 treat immediately with X mls of 50% dextrose by mouth. Wait 15 minutes and recheck the blood sugar. If it is still less than 3.5, repeat Xmls of 50% dextrose and page endocrine doctor on call (403-955-7211, ask for Endocrine/diabetes doctor on call).
· If your child is unable to take in or retain the dextrose and the blood sugar is less than 3.5, prepare the glucagon injection.  The dose will be 0.5 mg (1/2) of the glucagon vial. Give the injection in the upper part of the leg. Page endocrine doctor on call. If the child does not respond to glucagon, get emergency help by calling 911.
· If your child has a seizure or is unconscious – give glucagon 0.25 mg as above. Get Emergency help by calling 911.
Important:
· A low blood sugar can happen at any time. You should always carry a treatment for low blood sugar

· Your child should wear a medic alert bracelet/necklace stating that the child has “hypoglycemia”.

· Call your endocrine nurse if your child has
1. 2 blood sugars <3.9 in one week, or 
2. 1 blood sugar <3.5 requiring 50% dextrose., or 
3. more than 3 blood sugar readings above 7.0
· Dr _____________ is your Endocrinologist and __________ is your Endocrine Nurse (Weekdays phone 403-955-_________).
· Ask for endocrine doctor on call after hours or over the weekend: 403-955-7211
· FOLLOW UP PLAN

· 1 week after discharged home, call your endocrine nurse to review BG results.

Typical dosages adjusted for weight

· * for glucagon (0.02-0.03 mg/kg for <20kg)
· give 0.25 mg (1/4 of the glucagon vial) if your child is <10kg

· give 0.5 mg (1/2 of the glucagon vial) if  your child is 10-20 kg

· give 1 mg (entire glucagon vial) if your child is >20 kg

· # for 50% dextrose

· give 10 mls if your child is <10kg

· give 20 mls if your child is 10-20 kg

· give 30 mls if your child is >20 kg
Patient Label
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